Handlebars & Levers spares & parts for Triumph 1970-74 unit twin models

Key

Part Number

Description

Per

Models

1

97-1484

Handlebar 1 1971 All

1

97-1511

Handlebar A 1971 All

1

97-1519

Handlebar USA 1 1970 T100C

1

97-1879

Clip 1 1970 T100R

1

97-4062

Handlebar 1 1973-74 TR5T

1

97-4251

Handlebar A 1972 T100C, 1972-74 T100R

1

97-4252

Handlebar, export models 1 1972 T100C, 1972-74 T100R

2

97-1425

Handlebar sleeves 4 1970-72 All, 1973-74 T100R

3

16/364

Twistgrip 1 1971-72 T100C, 1973-74 All

3

16/366

Twistgrip 1 1970 All

4

16/328

Twist grip body top half 1 1970-74 All

5

16/329

Twistgrip body, bottom half 1 1970-74 All

6

16/008

Twist grip friction spring 1 1970-74 All

7

16/009

Screw friction spring 1 1970-74 All

8

16/010

Lock nut, idle screw, stainless 1 1970-74 All

9

16/091

Rotor 1 1970-74 All

10

11/013

Screw 2 1971-72 All, 1973-74 T100R

10

11/014

Lever half clamp screw, stainless 1BA x 5/8 2 1970 All, 1973-74 TR5T

11

60-0958

Handlebar grip 1 1973 TR5T

11

97-2125

Grip 1 1970-74 All (not 1973 TR5T)

12

16/011

Cable stop 1 1970-74 All

13

12/608

Air control lever 1 1971-72 All, 1973-74 T100R

13

60-2241

Brake & Air control 1 1973-74 TR5T

14

18/754

Front brake lever 1 1970 All, 1973-74 TR5T

14

60-2628

Lever blade, right hand alloy 1 1971 T100R

14

60-3143

Lever blade right hand steel 1 1971-72 T100C

14

60-3583

Front Brake Lever 1 1972 T100R

14

60-3980

LEVER-FRONT BRAKE CHROME 73/4 1 1973-74 T100R

15

19/001

Lever bracket 1 1970 All, 1973-74 TR5T

16

12/040

Clamp 1″ 1 1971-72 All, 1973-74 T100R

16

12/619

Air control body 1 1970 All, 1973-74 TR5T

17

11/014

Lever half clamp screw, stainless 1BA x 5/8 1 1970-74 All

18

11/013

Screw 1 1970 All, 1973-74 TR5T

19

18/087

Screw 1 1970 All, 1973-74 TR5T

19

21-2048

Lever pivot screw, slotted head, 1/4 UNF x 1″ 1 1971-72 All, 1973-74 T100R

20

14-1301

1/4 UNF Nyloc 1 1971-72 All, 1973-74 T100R

20

18/053

Nut 1 1970 All, 1973-74 TR5T

21

18/1708

Cam type cable adjuster 1 1970 All, 1973-74 TR5T

21

18/1709

Lock nut, cam type cable adjuster 1 1970 All, 1973-74 TR5T

21

60-2071

Cable adjuster 1 1971 All

21

60-2072

Cable adjuster lock nut 1 1971 All

21

60-3585

Cable adjuster only, slotted 1 1972 T100C, 1972-74 T100R

21

60-3586

Cable adjuster locknut, ‘cam’ type, slotted 1 1972 T100C, 1972-74 T100R

22

12/556

Lever 1 1970-74 All

23

12/607

Air control lever bolt 1 1970-74 All

24

12/606

Air control lever cap 1 1970-74 All

25

12/033

Lever spring 1 1970-74 All

26

60-2242

Clutch lever 1 1970 All, 1973-74 TR5T

27

18/752

Clutch lever ball end type 1 1970 All, 1973-74 TR5T

27

60-2627

Lever blade, left hand alloy 1 1971 T100R

27

60-3144

Lever blade LH steel 1 1971-72 T100C

27

60-3657

Clutch lever 1 1972 T100R

27

60-3994

Clutch lever 1 1973-74 T100R

28

19/002

Clutch lever bracket 1 1970 All, 1973-74 TR5T

29

12/595

Clamp 1 1970 All, 1973-74 TR5T

30

11/014

Lever half clamp screw, stainless 1BA x 5/8 2 1970 All, 1973-74 TR5T

31

18/087

Screw 1 1970 All, 1973-74 TR5T

31

21-2048

Lever pivot screw, slotted head, 1/4 UNF x 1″ 1 1971-72 All, 1973-74 T100R

32

14-1301

1/4 UNF Nyloc 1 1971-72 All, 1973-74 T100R

32

18/053

Nut 1 1970 All, 1973-74 TR5T

33

18/1708

Cam type cable adjuster 1 1970 All, 1973-74 TR5T

33

18/1709

Lock nut, cam type cable adjuster 1 1970 All, 1973-74 TR5T

33

60-2071

Cable adjuster 1 1971 All

33

60-2072

Cable adjuster lock nut 1 1971 All

33

60-3585

Cable adjuster only, slotted 1 1972 T100C, 1972-74 T100R

33

60-3586

Cable adjuster locknut, ‘cam’ type, slotted 1 1972 T100C, 1972-74 T100R

34

60-0959

Handlebar grip left 1 1973 TR5T

34

97-2124

Handlebar grip 1 1970-74 All (not 1973 TR5T)

35

31563

Horn push and dip switch, screw on, excellent quality 1 1970 All

36

380459

Rubber pad 1 1970 All

37

97-1994

Screw, horn and dip switch to handlebar 6 x 32 2 1970 All

38

97-1142

Damper rod with knob 1 1970 T100C

38

97-3602

Damper rod comes with badge – 1 1971-72 T100C

39

97-0565

Washer, steering damper 1 1970-72 T100C

40

97-0408

Damper sleeve 1 1970 T100C

40

97-3601

Steering damper bottom nut, 5/16 UNF 1 1971-72 T100C

41

97-0095

Star washer 1 1970-72 T100C

42

97-1797

Anchor plate 1 1970-72 T100C

43

97-1618

RUBBER BUSH 1 1970-72 T100C

44

97-0435

Friction disc 1 1970-72 T100C

45

97-2108

Sleeve nut, steering stem 1 1970-72 T100C

46

97-2291

Clamp – Handlebar fixing 2 1970-71 All

47

82-1335

SPACER 5/16 x 1/2 x 1/8 2 1970-71 All

48

21-0589

Bolt 5/16 UNF x 1 1/8 2 1971 All

48

97-1340

Bolt, handlebar clamp 2 1970 All

49

97-1529

Handle bar clamp washer 4 1970-71 All

50

14-1903

Locking NUT, 3/8 UNF thin 2 1970-71 All

51

97-1616

Handlebar bush , solid mount, 4 per bike A 1970-71 All

52

97-1580

Handle bar clamp rubber washer 2 1970-71 All

53

97-1581

Distance piece 2 1970-71 All

54

97-2221

Handle bar mounting cup 2 per 2 1970-71 All

55

39595

Left handlebar switch assembly A 1971-72 All, 1973-74 T100R

56

54033666

Switch half – switch assembly A 1971-72 All

56

54033667

Switch half – switch assembly A 1973-74 T100R

57

54340881

Lever half – Switch assembly 3 1 1971 All

57

54340882

Lever half 1 1972 All

57

54340883

Lever half 1 1973-74 T100R

58

54115246

Screw, handlebar switch, No10 UNC x 13/16 filister slotted 4 1971-72 All, 1973-74 T100R

59

39596

Right hand handlebar switch assembly A 1971-72 All

59

39785

Handlebar switch right A 1973-74 T100R

60

54033667

Switch half – switch assembly A 1971-72 All

60

54033722

Switch half A 1973-74 T100R

61

54340881

Lever half – Switch assembly 3 1 1971 All

61

54340883

Lever half 1 1972 All

61

54343793

Lever half 1 1973-74 T100R

62

54115246

Screw, handlebar switch, No10 UNC x 13/16 filister slotted 4 1971-72 All, 1973-74 T100R

63

60-4001

Handlebar switch 1 1973-74 TR5T

64

35835

Cut out button 1 1973-74 TR5T

65

97-2259

Cup 1 1973-74 TR5T

66

97-2034

Clip 2 1973-74 TR5T

67

97-0687

Screw  2BA x 7/16 1 1973-74 TR5T

68

97-0745

Nut, 2BA 1 1973-74 TR5T
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk